AUB—9—F—%y k
B4 BLBA

HKIS

BT IH XL T EMAEFEICIKFEL TS EELY,

R EZE 2 EICHRATHOLEEZITHE o TLFEELY,
AREFEfT(HEZERT - CERFICDT BHEA LTS,
BRAIZHE-=IE. KPITERELTLIEELY,
AEGIE, TRICTRITERMDAHRfTIFRIEETT,

AN—BEEAHUGOBEXENRLZLIEEICE. BONHBEVEITFTORFEEICTER LS,
XESHEBMOERIL, 2023 F5 AREDLD T,

5] & % | EHEENA A=Y —F—F vk
H B | BEYEERR
3 — K No. | 13001-AT008
BATRBEE R E04251-T22011-00
BEEEMHEE k34 H—ERXRT=a7I)IL ¥UR
A—AH—EFE | DIOYOTA GR YARIS (DTOYOTA GRMN YARIS  (4BA-GXPA16)
T UK | GI6E-GTS
F =® 12020/9~ (22022/1~2022/2

- TR - 6 BFRE

AR ——F5—9F— B —RTL—HBIZHI=> TIERHE
- = r13999-AT001 H#4+—42—XTJL—ATS45 v k] BE,
tRETDEC %
i ETNo. B iEOH ZE B RN A
3-3.01 2021/7/30 #hR
3-3.02 2023/5/1 WA EEEM

2023 5 A 1 BRT (REMETS. &8 BWITvF-7—-IX

13001-AT008



B

[FLDIZ/ RE - BRI DT/ BEEDTEE - - = = = = = = s s s e s e s e e e e e e e s 2
A A IS N T L I 3
1. /_7)b/\°_\yﬂ'y%|v .................................... 4
2. J—7JLIN—YDIII = = = = = = = = = = & = = w2 = o= a2 ox o= ow ow o= oaow o= ox o= ow o= oaow o= oa 8
3. XY RNN—YDEYTIF = = = = = = o o o v o & w0 x4 s & 4w e sax s s axaaas 10
4. /_7)[/,(_\yg)ﬂyﬁ-[-]—jgd:Utﬁiﬂﬁﬁgﬁ ........................... 13
ETIE |

COEKX, HKS A 08— —5—Fy bEBEVEFWVREEEILITHYNES TSVET,
AEGEREICTHERAVEEE, BEEZRDICRIESEL-OICEKEZERA LTS,

B TR TRIEXZICEH SN TOWIARESTY ., KEITEALTIESL,
AREFEFHETLEIMICBLTHRA. SF<CEFLEETHEEZTLE DTS,

AE - BRITONT

@ RERFAXAHERBZRZICMATTVELEE, BEHPE=ZZE~DBKRCEBEEZRAICHILT 5=8H. sFoTW
EREEEVWEEREEZRLTVEY,

AERTEPEERBRTY . ARNOERXITEHLGENTIEEL,

BEHRXEEZEN, FEGRRUMNERZENI., REALEIEICIYRTEBEICOLWTHERIEI—UERE
ZALIRET,

AERF, FPELESBRT A EDNHY EFITDTEAREREAZEDERETHRCZSL,
AERMIFTERZED., RRD-OFELGLERT I EAHYET,

RE2EDEE
AETIH. TREOLSLTEREZHEAL. BERADEBRLAILEZRLTVET,

A\ BLE  ErEREERES. REXEEBERSBANS S

& sy EEEXIFEREN. BFEEZRSIERVBESNDEE (AR IEAMBORELEN

’ BESINDIGE
HEXRMHE L L. AZBEEYAREATERSN-YHERE BIZEETMOBIBRV
BE18))

13001-AT008



N—Y )X}

EE e HE ]
P1 A3 —Y—7—a7 1
P2 TS vk No.1 2
P3 TZ9k No.2 1
P4 R—X ¢ 50-45 2
P5 INMT 45 2
P6 ANARILE M8-1.25 L=15 3
P7 Jyiv M8 3
P8 RT)T Iy v M8 3
P9 NARILE M6-1.0 L=20 2
P10 Jvi v M6 2
P11 RKETv v M6 2
P12 AT T Ty M6 2
P13 Fvk M6 2
P14 R—R/INUK 44-56 2
P15 R—R/NUK 40-60 2
P16 EikEnEAE 1
P17 E{EnBAE 1

Xy FEBAA-D

13001-AT008




1. J—)IL/s—YEHSL

ERZWRDBDANNY T —DIAFREHFEHL TS,
DI EFEEBRES S UERGRBAECE L THEEZTLE O TCESL,

(1) Q7 o —AN—FmHLTLEEL, (B1—-1)

T

(2) @782 bR R—FZESNLTLESL, (B1—2)

B1—1

E1—2

13001-AT008



(3) @ZAYMNRURTTI—=INl @INUIR—LA VT F—RA DV FERSFL TS, (B1-3)

® ®K1-3

(4) ®@YV—LITAVT—U 5 FPERSHLTLESL, (B1—-4)
7 K/NA R
OV —ILITFTAT—95Y FIBFEALEEA,

®1—4

13001-AT008



(5) ®FVTH—HA FHA FRHEBMIAL TS, (B1-5)
VA VAS 73
®F T TH—%4 FAA FRHIEEERLEL A,

®1-5
(6) D5 THA—HA FRH, ®5ITA—HA KIHZERSNLTLFEEL, (B1—6)
VA AT 73
DSOTH—HA FRH, @5 TA—H4 K LHIEBEEALEE A,
®
®1—-6

13001-AT008



(7)) @zay ka7 r7Iy—nNEZRsLTLLESL, (®1—-7)

K1—7

(8)’{ ‘/5‘—7—5—&@:I“A7‘y:/1~®4~/|/\y F,—h_xs®7,7 kL F/-h_XEHX%L'C(TféL\O
(®1—8)
VATAG TS
MEA 23— —F—BEARIL 1 RER—ZANY FEBFERALET,

® ®
BEA
%E

BfEA

13001-AT008



2. /J—I)IIN\—YDMI

(1) TAY8=9=3—+—8—RTL—{tEHi]
[EF@DINIS— LAV TH—RAV DDA U4
— ) —5—0F—F8—RTL—FBMYSHLT
<fZEy, (B2—1)
VA AS P
A= —5— 04— 3 —XTL—ELER
FZDIFEIFEFETT,

IS

///A\___ E2—1
AoB—H—5—r—B—2FL—
(2) @INUIR—LA 2V ITH—RAVT
HoBEH,ZUH->TLEELY,
(B2—-2)
£
JJER % H2—2
(3) @AY bN\NROF7T7ITY—/INOBBHPZEYR-TLEEL, (B2—-3)
p/ 1] IR ES MIE
2—3
13001-AT008




(4) @782 bNUIRTTIV—NOBRED %
P> TL 2L, (B2—4)

(58) WALy FR—RODRTDEDEHE > T
{EEy, (B2-—5)

(6) DF7IrLY FHR—RORTDEDEYIER > T
{2, (B2—-6)

450mm 450mm
30mm
X2—4
30mm

{— 20mm

A 3—=9—Z—4fl K2—-5
30mm
A3 —=9—Z5—1 X2—6

13001-AT008



3. v b—YOR{TIT

(1) @INUN—L AV TA—RA D FERFIFTLZELY,

(2) @INUIR—LA VU ITHF—RAVMZTSHY b

No. 1 #ERftIF T =&y, (I3 —1)
7 KA R

RIL FIEIRFEDIZLTENTLEEELY,
*P2: 7345w kNo1x2

P9 RARILE M6-1.0 L=20x 2

- P10 :

- P11

Tyiy Mox 2

KRBTy v M6 2
- P12
- P13 :

ARTY)TTyi % N6
FTv bk Mox 2

(8) AvB—5—5—a7IzDFTLTva
ERFFTCEED, (B3—2)
Pl:AVB—H—5—a7F

P9. 10, 11, 12, 13

X3—1

P1

X3—2

10

13001-AT008




(4)

A=Y —5—a7EWMHFTL LS, (B3—-3)

- P6: RARI ~ M8-1.25 L=15x 2
“PT:Tviy MBXx 2
P8 RTYLT Ty v M8x 2

7 K4 R

RIL MMERFBEDICLTENTLIZELY,

P6. 7. 8

K3—3

(5)

(6)

TZ4w b No. 2 ZEFIFTLFZ &L,
(K3—4)

-P3: 734w kNo.2

- P6 : RARI + MB-1.25 L=15
“P7:TJvi ¥ M3

-P8: RTYTIw v M8

- fEIEARIL b

VAYAT 73

RV FMIEFFEDICLTEWLTLZELY,

P6. 7. 8

#IEARIL b

—=

X3—-4

AVB—=—5—aAT7DEEX~ADFEHENENC L, KEEZHRLTAE2—0—5—aF7T 37

w FEYTIFIZERLIE=RIL FZERFEOH L TLESLY,

WERLY (N -m)
P6 : T=15

P9 : T=8

MEIEARI b~ : T=8.5

11

13001-AT008




(7) 2. (5) TMILE@AYLY FR—XIZ

R—R $50-45, /XA T p4b ZEUFITTL 12

L, (B3—5)

P4 : ;h—R $50-45
-P5: /84T ¢4b

- P14 . sk— R\ K 44-56
o = S VAR N

W R (N - m)

T=20

(8) 2. (6) TMILE=B®7Y Ly bFHR—X
[Z7R—R ¢50-45, /N1 T 45 #HfFI+TL
&Ly, (B3—6)

P4 FR—R ¢$50-45
“P5: /847 @45

- P14 . sk— R\ K 44-56
- FHER—RND R

WS R (N - m)

1=20

(9)
- P15 : sk—R /N2 K 40-60
#WEELY (N -m)
T=20

P14 MER—R/NV K

=

£ VB —H—5—f M3-5

MER—R/IN2 KR

P14

ﬁ

®3—6

—

13 —=0—5—4

\
4

ALy b R—RZEBAFIFTSEZEL, (B83—-7)

P15

H3—7

12

13001-AT008




(1) 72 Ly b R—RZRAAFIF TS, (FI3—8)
- P15 : R—X /N2 K 40-60
ALY (N = m)
1=20

P15
®3—8

4. /J—2ILIN—YOWMFTHE X UVIBREFHESE
(1) 2. (8) TMMILE@7BY rNARATT7IY—NEZEFIFTLEIL,
(2) 2. (4) TMILE@ZOY /AN

T7IV—NERMMIFTLESL, ®

(R4—1)

B4—1

13001-AT008
13



(3) ®5>TH—HA FLHIZFHWLWTULVEARE
o —F@INIS— LAV TA—RAD
ICEfFIFTL S0, (K4—2)

Ma4-—2

(4) @282 bNVHR—ZEfFFTLESL,

(5) Q7 U F—AN—FZRFHFTLLEEL,

(6) NyT)—DTAFRiFFERFITTLLZELY,

(7)) ToPUZFREL. UTORERZTE>TLESLY,
- HmRTOFSNEN &,

c IT7RNAEN &,

KEHEER TR, BTEIREGRAZO TETROMER] (> THBEEZITH o TS,

13001-AT008
14



15

13001-AT008



HIK'S

#BAEst TvF-H4—+-IX
T418-0192 ##EEE L =L IL7181
https://www. hks—power. co. jp

13001-AT008
16



INTERCOOLER KIT
INSTALLATION MANUAL

HIKIS

Installation must be done by a professional.
Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2% Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT INTERCOOLER KIT

USE AUTOMOBILE PARTS

PART NUMBER 13001-AT008

APPLICATION (MDTOYOTA GR YARIS (@TOYOTA GRMN YARIS 4BA-GXPA16
ENGINE G16E-GTS

YEAR 12020/9~ (22022/1~2022/2

REMARKS - Standard Installation Time: 6 hours

- When using the intercooler water spray together, a separate
"13999-AT001 BRACKET for WATER SPRAY" is required.

*Application was confirmed as of May, 2023.

REVISION OF MANUAL

Rev. Number Date Manual Number Details
3-3.01 2021/7 E04251-T22010-00 1st Edition
3-3.02 2023/5 E04251-T22011-00 Added compatible models

Published in May, 2023 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

13001-AT008
17



INDEX

NOTICE /ATTENTION / SAFETY PRECAUTIONS =+« = =+ e o o0 oo e e oo e e e e e 000 e 18

PARTS LIST © * * * o o o o o o o o o o o o s o s o s o o s o s o s o s s o s o o o o s o s o 19

1.Removal of genuine parts + = « « « « = « ¢ ¢ o o et et e e e e e e e e e e e e e e e 20

2. Processing of genuine partS .................................. 24

3. Installation of kit partS ...................................... 26

4. Installation of Genuine Parts & Operation check « « =« « « = ¢ e oo oo oo e e e e v oo e 00 e 29
NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory service manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

This product was designed based on installation onto a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper
use.

& WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
& CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

13001-AT008
18



PARTS LIST

No. Product QT Remarks
P1 Intercooler Core 1

P2 Bracket No.1 2

P3 Bracket No.2 1

P4 Hose ¢50-45 2

P5 Pipe @45 2

P6 Hex Bolt M8-1.25 L=15 3

P7 Flat Washer M8 3

P8 Spring Washer M8 3

P9 Hex Bolt M6-1.0 L=20 2

P10 Flat Washer M6 2

P11 Large Flat Washer M6 2

P12 Spring Washer M6 2

P13 Nut M6 2

P14 Hose Band 44-56 2

P15 Hose Band 40-60 2

P16 Instruction Manual 1

P17 Installation Manual 1 This book

Vehicle with Intercooler Kit

19

13001-AT008



1. Removal of genuine parts.

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Remove the MUndercover. (Dia.1-1)

Dia.1-1

(2) Remove the @Front bumper. (Dia.1-2)

Dia.1-2

13001-AT008
20



(3) Remove the @Front bumper absorber,@Bumper reinforcement (Dia.1-3)

@
©) Dia.1-3
(4) Remove the &Cool air intake Duct. (Dia.1-4)
NOTE
®Cool air intake duct will not be reused.
®
Dia.1-4

13001-AT008
21



(5) Remove the ®Radiator side guide RH. (Dia.1-5)
NOTE
(®Radiator side guide RH will not reused.

Dia.1-5
(6) Remove the (DRadiator guide RH,®Radiator guide LH. (Dia.1-6)
NOTE
(DRadiator guide RH & ®Radiator guide LH will not reused.
@
Dia.1-6

13001-AT008
22



(7) Remove the @Front bumper lower absorber. (Dia.1-7)

Dia.1-7
(8) Remove the (DIntercooler,iDRubber bush,iInlet hose,i3Outlet hose
(Dia.1-8)

NOTE
Reuse one genuine intercooler fixing bolt and hose band.

@ Reuse

®
@
Reuse
Reuse
Dia.1-8

23

13001-AT008



2. Processing of genuine parts.

(1) For "Vehicles with intercooler water spray”
Remove the Intercooler water spray from
the @Bumper reinforcement. (Dia.2-1)

NOTE
This process is not required for
"vehicles without intercooler water

spray".

Cut off

1

Dia.2-1
Intercooler water spray
(2) Cut off the white line at the bottom of the
@Bumper reinforcement. (Dia.2-2)
Cut off

Dia.2-2

(8) Cut off the white line on the @Front bumper lower absorber. (Dia.2-3)
Before Cut off After
Dia.2-3

24

13001-AT008




(4) Cut off the white line on the
®@Front bumper absorber.

(Dia.2-4)
450mm 450mm
30mm
Dia.2-4
(5) Cutout the illustrated part of the
@Inlet hose. (Dia.2-5) 30mm 20mm

(—

Intercooler side Dia.2-5

(6) Cutout the illustrated part of the
@Outlet hose. (Dia.2-6)

30mm

—

Intercooler side Dia.2-6

13001-AT008
25



3 .Installation of kit parts.

(1) Install the @Bumper reinforcement.

(2) Attach bracket No. 1 to the @Bumper

reinforcement. (Dia.3-1)
P9. 10. 11, 12, 1
NOTE

Temporarily tighten the bolts. / N
- P2 : Bracket No.1x2

* P9 : Hex Bolt M6-1.0 L=20%2

- P10 : Flat Washer M6x2
- P11 : Large Flat Washer M6x2
- P12 : Spring Washer M6 P2

* P13 : Nut M6x2

w

Dia.3-1

(3) Attach @D Rubber bush to the Intercooler
core. (Dia.3-2)

* P1 : Intercooler core P1 /E

Dia.3-2

13001-AT008
26



(4) Install the intercooler core. (Dia.3-3)
* P6 : Hex Bolt M8-1.25 L=15x%2

- P7 : Flat washer M8x2
* P8 : Spring Washer M8x2

NOTE

Temporarily tighten the bolts.

P6. 7. 8

Dia.3-3

(5) Install the Bracket No.2. (Dia.3-4)

(6)

- P3:
- P6 :
- PT7:
- P8 :

Bracket No.2

Hex Bolt M8-1.25 L=15
Flat Washer M8

Spring Washer M8

= Genuine Bolt

NOTE

Temporarily tighten the bolts.

P6. 7. 8

Genuine Bolt

P3

Dia.3-4

Make sure that the intercooler core does not interfere with the vehicle body and that it is horizontal,

and then fully tighten the bolts used to attach the intercooler core bracket.

Tightening torque (N = m)
P6 : T=15

P9 : T=8

Genuine Bolt : T=8.5

21

13001-AT008




(7)

(8)

(9)

Attach the “Hose ¢ 50-45” and the “Pipe
® 45" to the (Inlet hose processed in
2.(5). (Dia.3-5)

- P4 : Hose ¢50-45
- P5 : Pipe @45
- P14 : Hose Band 44-56
- Genuine Hose Band
Tightening torque (N = m)

T=20

Attach the “Hose ¢ 50-45” and the
“Pipe ¢ 45" to the {3Outlet hose
processed in 2.(6). (Dia.3-6)

- P4 : Hose ¢50-45

- P5 : Pipe 945

- P14 : Hose Band 44-56

- Genuine Hose Band

Tightening torque (N = m)

T=20

Install the Inlet hose. (Dia.3-7)
- P15 : Hose Band 40-60
Tightening torque (N = m)
T=20

1
v
—

s

Intercooler side

Genuine Hose Band

—_—

Dia.3-5

—

Intercooler side

Genuine Hose Band
w J‘ P14
A

PS5 Dia.3-6

Dia.3-7

P15

28

13001-AT008




(10) Install the Outlet hose. (Dia.3-8)
- P15 : Hose Band 40-60
Tightening torque (N = m)
T=20

P15

Dia.3-8

4 . Installation of Genuine Parts & Operation check

(1) Install the @Front bumper lower absorber processed in 2.(3).

(2) Install the @Front bumper absorber
processed in 2.(4). (Dia.4-1)

Dia.4-1

29

13001-AT008



(3) Attach the outside air temperature sensor
removed from the ®Radiator guide LH Outside air temperature

to the @Bumper reinforcement. (Dia.4-2) w

Dia.4-2

(4) Install the @Front bumper.

(5) Install the MUnder cover.

(6) Install the negative terminal of the battery.

(7) Start the engine and check the following.
There is no interference between parts.

There is no air leakage.

X After completing the installation work, be sure to perform the confirmation work according to "Confirmation

after installation" in the instruction manual.

13001-AT008
30



31

13001-AT008



HKS Co., Ltd.
7181 Kitayama, Fujinomiya, Shizuoka 418-0192, Japan

https://www.hks-power.co.jp

13001-AT008
32



